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Chronic Pain Management

Persistent pain despite adequate
management of acute pain

Quantify current pain level; for
pain >3, emergent therapies
should be considered

Use Likert-type pain rating scale (0-10)*, OR
other tools such as Brief Pain Inventory,
Visual Analog Scale, or Pain Faces.

Perform indicated diagnostics

No etiology for pain
determined

Specific etiology of pain
identified or medication
side effect present

= Evaluate for psychosocial

Educate on chronic factors affecting pain

pain, goals of therapy
and indicated
treatment

= Change medication
if possible

= Treat specific
syndrome or

co-morbidity

= Evaluate for substance
abuse

A

= Evaluate for depression or
other psychiatric illness

Discuss and sign pain
management contract

Treat depression per depression algorithm

= Address substance abuse per substance abuse algorithm

= |nitiate therapy with Consult or refer for other psychiatric illness, i.e. bipolar disorder or schizophrenia
appropriate agent using

modified WHO Pain Ladder

= Prescribe medication on
regular schedule

WHO Pain Ladder (see tables)
Step 1: Mild pain—adjuvant agents
Step 2: Moderate pain—combination opioid (“weak”)
and adjuvant agents
Step 3: Severe pain—pure opioid (“strong”) agents

* Likert-type Pain Scale

On a scale of 1 to 10, with one being “no pain” and ten being “high pain,” how much pain are you in today?
1 2 3 4 5 6 7 8 9 10

This tool was developed by the Chronic Pain Management subset, Chair: Debra Trimble, RN, BS, MS(c) (TX/OK AETC) of the AETC Primary Care Management for the HIV/AIDS
Provider Workgroup, Chair: Jeffrey Beal, MD (FL/Caribbean AETC). Contributing members include James Oleske, MD, MPH (AETC NRC), John Roberts, APRN (NEAETC), Gerard
Shu Tangyie, MD (NMAETC), Zishan Samiuddin, MD (TX/OK AETC) and Rebecca Fry, FNP (AETC NRC). The workgroup efforts were coordinated by managing editor Rianna
Stefanakis (AETC National Resource Center). MAY 2006
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Ongoing Management for Chronic Pain

WHO Step 1 Non-opioid +/-
adjuvant agent has been
prescribed

Use Likert-type pain rating scale (0-10). May
use other tools such as Brief Pain Inventory,
Visual Analog Scale, or Pain Faces.

Evaluate efficacy of therapy related to pain
level and disability on a regular basis

Pain has not decreased by at least 20%;
disability has not decreased

Pain has decreased by 20%; disability has decreased

= Add or change to Step 2 adjuvant agent
= Give combination opioids at scheduled intervals, not PRN

= Prescribe adjunctive therapy as indicated (see table)

= Assess regularly and reassure patient of commitment to treating pain
Consider referral for physical therapy, if appropriate

= Continue current agent

= Reinforce/Intensify with adjunct therapy (see table)
= Reinforce positive coping skills

= [nitiate conditioning or rehab exercises as
indicated

Continue monitoring pain

Pain has not decreased by
20% from baseline

Pain has decreased by at least 20%;
disability is decreased

Change to Step 3 agent (strong opioid). Select based on
type of pain, severity, available route of administration,
age, hepatic & renal function

Begin with low dose, based on Step 2 requirement
Use sustained release on BID or TID schedule
Use short-acting agents for breakthrough pain
Continue to reassess regularly

If adequate pain control not achieved, consider referral for
epidural anesthesia or neurolytic block

Continue therapy at this level

Continue to reassess every 2-4 weeks; greater pain will
require more frequent management

= Reinforce education with patient and family
= Teach use of alternative coping mechanisms if appropriate
Encourage social and spiritual support
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Education and counseling for patients who are HIV-infected and have chronic pain should include:

Chronic pain is common, up to 80% of HIV-infected patients experience chronic pain

Goal of therapy is reduction of pain and disability, improve quality of life

Complete eradication of pain usually not possible

Treatment often consists of pain medication in combination with adjunctive therapies

Review of medications—mode of action, side effects and prevention, need for scheduled doses

Benefits and mode of action for adjunctive therapies—i.e. antidepressants, anticonvulsants

Social support referrals and recommendations

Potential for opioid tolerance, psychological dependence and physical addiction

Side effects, including constipation and the importance of stool softeners, laxatives in addition to increasing fiber while
taking opioids

This tool was developed by the Chronic Pain Management subset, Chair: Debra Trimble, RN, BS, MS(c) (TX/OK AETC) of the AETC Primary Care Management for the HIV/AIDS

Provider Workgroup, Chair: Jeffrey Beal, MD (FL/Caribbean AETC). Contributing members include James Oleske, MD, MPH (AETC NRC), John Roberts, APRN (NEAETC), Gerard
Shu Tangyie, MD (NMAETC), Zishan Samiuddin, MD (TX/OK AETC) and Rebecca Fry, FNP (AETC NRC). The workgroup efforts were coordinated by managing editor Rianna
Stefanakis (AETC National Resource Center). MAY 2006
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Chronic Pain Management Algorithm
for Substance Abuse

Assess substance abuse history
and current status

A 4
Remote history—long On methadone maintenance Substance abuse/ usage Active substance
term recovery with with chronic pain in recent past with abuse ongoing with
chronic pain chronic pain chronic pain

Verify recovery with Support continued Verify recovery with Assess for all drugs of
toxicology screen— address methadone maintenance or toxicology screen—address abuse with toxicology
in contract; reinforce buprenorphine in contract; prevent screen—address this in

recovery efforts withdrawal patient contract

= |nitiate and manage Pain management will Continue and support Taper for withdrawal
pain control with require maximal structure: recovery efforts or arrange for
mutually agreed . (12-step program) inpatient
upon structure = Frequent visits detoxification if
needed

= Monitor for changes * Limited supply of

medications i .
= Watch triggers for o , Initiate pain
relapse = Use pr|mar|ly|0ng-act|ng management with « Initiate and support
or sustained-release maximal structure addiction treatment
= Monitor for aberrant agents (see under

and recovery
Involve recovery
sponsor in pain

methadone/
buprenorphine)

behaviors

= Use drugs with low street
value

= Support and
reassure if opioids
are necessary

= Require frequent
toxicology screens

Pain treatment must be
done with maximal
structure

= Remember that addicts
are highly tolerant—might
require larger doses

Reinforce recovery efforts Adapted from: Wallace, M and Staats, P. Pain Medications and
(see Substance Abuse tools) Management: Just the Facts. McGraw-Hill Professional, 2004

Adjunct and Non-Pharmacologic Therapies for Pain-Relief

= Caffeine can augment ASA, APAP and NSAIDS = Lidocaine 5% transdermal patch for post-herpetic
= Antiemetics (i.e., hydroxyzine) have additive effects with opioids neuralgia and peripheral neuropathy
= Anticonvulsants (i.e., gabapentin) helpful with neuropathic pain = Biofeedback, relaxation and distraction techniques

syndromes (i.e., music or humor)
= Tricyclic antidepressants and selective serotonin reuptake =  TENS units

inhibitors (SSRIs) can augment pain therapy and treat depression = Massage, acupuncture, and hydrotherapy
= Topical capsaicin = Physical therapy

= Meditation/prayer/spirituality

This tool was developed by the Chronic Pain Management subset, Chair: Debra Trimble, RN, BS, MS(c) (TX/OK AETC) of the AETC Primary Care Management for the HIV/AIDS
Provider Workgroup, Chair: Jeffrey Beal, MD (FL/Caribbean AETC). Contributing members include James Oleske, MD, MPH (AETC NRC), John Roberts, APRN (NEAETC), Gerard
Shu Tangyie, MD (NMAETC), Zishan Samiuddin, MD (TX/OK AETC) and Rebecca Fry, FNP (AETC NRC). The workgroup efforts were coordinated by managing editor Rianna
Stefanakis (AETC National Resource Center). MAY 2006
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WHO Pain Relief Ladder

FREEDOM FROM CHRONIC PAIN

Opioid for moderate to severe pain
+/- Non-Opioid 3
+/- Adjuvant

PAIN PERSISTING OR INCREASING

Opioid for mild to moderate pain 2
+/- Non-Opioid
+/- Adjuvant

PAIN PERSISTING OR INCREASING

Non-Opioid 1
+/- Adjuvant

Adapted from: WHO's Pain Relief Ladder. Not dated. Retrieved http://www.who.int/cancer/palliative/painladder/en/

This tool was developed by the Chronic Pain Management subset, Chair: Debra Trimble, RN, BS, MS(c) (TX/OK AETC) of the AETC Primary Care Management for the HIV/AIDS
Provider Workgroup, Chair: Jeffrey Beal, MD (FL/Caribbean AETC). Contributing members include James Oleske, MD, MPH (AETC NRC), John Roberts, APRN (NEAETC), Gerard
Shu Tangyie, MD (NMAETC), Zishan Samiuddin, MD (TX/OK AETC) and Rebecca Fry, FNP (AETC NRC). The workgroup efforts were coordinated by managing editor Rianna
Stefanakis (AETC National Resource Center). MAY 2006
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1. Believe the patient’s report of pain.
2. Match therapy to pain level.
3. Prevent/anticipate side effects of therapy.
4. Antipyretic activity is found with aspirin, acetaminophen, and non-steroidal anti-inflammatory drugs.
Non-opioid analgesics (WHO Step 1 drugs)
Max effect
Drug Dose Range Notes
dose
= Aspirin 500-1000 mg Single dose of | May cause platelet inhibition, bleeding or dyspepsia
(4000 mg/24 hrs) 650-1300 mg
= Salsalate 500-750 mg Single dose of | Same as aspirin but less platelet inhibition
(4000 mg/24 hrs) 650-1300 mg
= Acetaminophen 650-1000 mg 630-1300 mg Adverse event may be hepatic toxicity; normal doses toxic if
(4000 mg/24 hrs) hepatic disease, alcohol use, or fasting present.
(2500 mg/24 hrs in Note: other pain relievers contain acetaminophen which must be
liver disease or considered in maximum dosage per day.
alcohol use)
NSAIDS (all doses PO) Hioh bl Take with food to avoid Gl irritation
= Ibuprofen 200-400 mg Q4-6H 'Yy Varabie | avoid use with low platelets or albumin
* Naproxen Zednt g G Can cause bleeding due to platelet inhibition
" Ketoprofen 25-50 mg Q6-8H Response to all NSAIDS not the same in all patients—try
= Indomethacin 25-50 mg BID/TID different NSAID if one does not work initially
= Sulindac 150-200 mg QD/BID Always check drug interactions and allergies
= Etodolac 200-400 mg Q6-8H Most NSAIDS require dose adjustment in renal impairment
= Meloxicam 7.5-15mg QD Recommend monitoring of blood pressure due to potential for
fluid retention
Cox-2 Selective Inhibitor Cardiovascular disease may be contraindication. Contraindicated
= Celecoxib 100-200 mg QD with sulfa allergy
Gl bleeding still possible
Monitor hepatic function
Corticosteroids Hiohiv variabl Dose and frequency of administration should be individualized
* Dexamethasone 0.5t0 10 mg Y VAIEDE 1 Use with caution due to additive immunocompromise
*  Methylprednisolone 410160 mg Effective anti-inflammatories
* Prednisone 510200 mg Can increase appetite
= Cortisone 25 to 300 mg Very effective for tumor infiltration of bone and nerves, nerve
= Hydrocortisone 20 to 800 mg compression, or increased intracranial pressure
One week trial; if effective titrate to lowest dose; stop if no benefit
Agitation, dysphoria, and hyperglycemia may occur
Long-term use may cause gastric irritation, osteoporosis, adrenal
insufficiency and cushingoid effects
When stopping, must titrate down

Adapted from: Parkland Pocket Guide to HIV Care, 3rd Edition. Naiel Nassar, MD, FACP; Philip Keiser, MD and Clark Gregg, MD. 2004.

This tool was developed by the Chronic Pain Management subset, Chair: Debra Trimble, RN, BS, MS(c) (TX/OK AETC) of the AETC Primary Care Management for the HIV/AIDS
Provider Workgroup, Chair: Jeffrey Beal, MD (FL/Caribbean AETC). Contributing members include James Oleske, MD, MPH (AETC NRC), John Roberts, APRN (NEAETC), Gerard
Shu Tangyie, MD (NMAETC), Zishan Samiuddin, MD (TX/OK AETC) and Rebecca Fry, FNP (AETC NRC). The workgroup efforts were coordinated by managing editor Rianna
Stefanakis (AETC National Resource Center). MAY 2006
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General Guidelines for Opioid Use

1. Always individualize treatment based on WHO ladder.

2. Unless contraindicated, utilize non-opioids in every pain regimen for their anti-inflammatory and
additive effects; continue to utilize/maximize adjunct therapies if appropriate.

3. Give on scheduled basis, not PRN.

4. In Step 3, begin with low dose sustained-release formulation BID or TID.

5. Immediate release (IR) formulations used for rescue or break-through pain; should be 5-15% of
total daily dose and available frequently when indicated.

6. Increase sustained-release (SR) formulations if at steady state and needs more than 5 doses
rescue medication/24 hours.
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10. Use pain diaries.
11. Assess as often as necessary and document response to medications
12. Prevent/manage side effects.

Opioid Analgesics (WHO Step 2 and Step 3 drugs)

Equianalgesic

Only one prescriber to provide opioids prescriptions.
Utilize pain management contracts with clear consequences for non-compliance for all patients
Require prescription bottles to be brought to clinic visits.

Duration
Doses
WHO STEP 2
. 130 mg IM/IV Weak opioid, best used in combination forms with non-
Codeine 4-6 hours - g
200 mg oral opioid analgesic
Hydrocodone 30 mg oral (no IV) 3.4 hours quk opioid, pest used in combination forms with non-
opioid analgesic
WHO STEP 3
Oxycodone—IR 30 mg oral 3-5 hours '
Oxycodone—SR 30 mg oral 12 hours CEIS BTG
Morphine—IR IR—10 mg IM/IV 4-6 hours IR available oral or sublingual—good availability
Morphine—SR 30 mg oral 4-7 hours Extensive liver metabolism first pass
(MS contin) SR—30 mg oral 8-12 hours Dose SR form BID or TID
1.5 mg IMIIV 4-5 hours . . . -
Hydromorphone 7.5 mg oral 4-6 hours Use if morphine allergy or renal insufficiency
Methadone 10 mg IM/IV 6-8 hours Reqqlr_es close monitoring—only experienced
20 mg oral 3-4 hours practitioners should use
0.1mg IV
Fentanl 25 mcg 1 hour Transdermal dose requires 8-16 hours to attain
y transdermal— 48-72 hours analgesia effect; 24 hours to steady state
variable doses

Note: Meperidine should not be used for pain management, and as such has not been included in the table.

Adapted from: Parkland Pocket Guide to HIV Care, 3rd Edition. Naiel Nassar, MD, FACP; Philip Keiser, MD and Clark Gregg, MD. 2004.

This tool was developed by the Chronic Pain Management subset, Chair: Debra Trimble, RN, BS, MS(c) (TX/OK AETC) of the AETC Primary Care Management for the HIV/AIDS
Provider Workgroup, Chair: Jeffrey Beal, MD (FL/Caribbean AETC). Contributing members include James Oleske, MD, MPH (AETC NRC), John Roberts, APRN (NEAETC), Gerard
Shu Tangyie, MD (NMAETC), Zishan Samiuddin, MD (TX/OK AETC) and Rebecca Fry, FNP (AETC NRC). The workgroup efforts were coordinated by managing editor Rianna
Stefanakis (AETC National Resource Center). MAY 2006
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Sample Treatment and Consent Agreement/
Acute Prescription of Controlled Substances

| understand that | am being prescribed for the acute management of

1. 1agree that | will use my medicine exactly as prescribed. Overuse will result in my being
without medication for a period of time.

2. lunderstand that medication refills will be provided as written prescriptions and only during
scheduled appointments. If | do not keep my appointment, I will not receive a refill. No
emergency refills will be provided.

3. lunderstand that lost or stolen medication will not be refilled under any circumstance. Itis my
responsibility to safeguard my medicine from loss or theft. | will keep this medication in a
secured location.

4. |agree thatif | use illegal drugs, this may interfere with my provider’s ability to control my pain
and may result in my provider stopping medication for my pain control.

5. | agree not to share, sell or trade my medication with anyone.

6. | accept the right of my provider to stop prescribing this medication if | do not follow this
agreement. In that case, no other provider at this health care facility will prescribe this
medication. Also, | accept the right of my provider to stop prescribing this medication if he/she
decides that it is not effective or appropriate for my symptoms.

| understand that by signing this agreement | must abide by the conditions reviewed above and that
failure to abide by these conditions will result in the termination of medication prescriptions and
possibly the services from my provider. All of my questions and concerns regarding treatment and
potential risks have been adequately answered. A copy of this document has been given to me.

Patient signature Date

Clinician signature Date

This tool was developed by the Chronic Pain Management subset, Chair: Debra Trimble, RN, BS, MS(c) (TX/OK AETC) of the AETC Primary Care Management for the HIV/AIDS
Provider Workgroup, Chair: Jeffrey Beal, MD (FL/Caribbean AETC). Contributing members include James Oleske, MD, MPH (AETC NRC), John Roberts, APRN (NEAETC), Gerard
Shu Tangyie, MD (NMAETC), Zishan Samiuddin, MD (TX/OK AETC) and Rebecca Fry, FNP (AETC NRC). The workgroup efforts were coordinated by managing editor Rianna
Stefanakis (AETC National Resource Center). MAY 2006
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Sample Narcotic Pain Killer Contract for Chronic Pain

My clinician has diagnosed me with Chronic Pain. Chronic Pain is pain that has continued for more than 3-6 months and/or long after
the cause for my pain has been fixed. | have been prescribed narcotic pain killers to treat my pain.

We do not know if long-term use of narcotic pain killers can help treat chronic pain.
We know that addiction to these medications is a risk. We do not know how much risk there is.

| understand that | have important responsibilities in the care and use of these medications. Failure to follow these policies
may make it unsafe for me to use narcotic pain killers in the treatment of my pain and my clinician may stop prescribing
these medications for me. | agree to follow all the policies outlined below:

1. Only my pain clinician, (Name/Title: ) will prescribe my narcotic pain killers. | will not ask any other
clinician at this clinic or outside this clinic to prescribe my narcotic pain killers.

I will fill my narcotic pain killers at only one pharmacy: Name: Tel:

| will call this clinic (Telephone ) if | have problems with my narcotic pain killers or new medical problems.
| give permission to my pain clinician to discuss my test results and treatment with pharmacists or other clinicians.

I will not sell or share my narcotic pain killers with other persons. | will not get medicines of any kind from other people.
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| will be the only person using my medications and | will use them as prescribed. | may experience “withdrawal” if I run out of or
stop my medications.

7. My clinician may request urine drug screens from time to time. If I have street drugs or drugs in my system that were not
prescribed for me, my clinician may refer me for treatment for addiction.

8. People with drug problems may want to steal my medications. | will guard my medications carefully. If | go to the pharmacy, |
will just ask for my medications. | will not say that | am picking up my pain killers. Most commonly family and friends, not
strangers, steal medications.

9. | will bring my medications in their bottles to each clinician’s visit.

10. If I keep losing my medications or cannot figure out where they went, my clinician will only give me one or two weeks supply of
these medications at a time.

11. These medications can harm someone not familiar to their effects. At home, | will keep my medications in a safe place, out of
sight and out of reach of everyone else, especially children.

12. My medications will not be replaced if they are lost, get wet, destroyed or forgotten somewhere.

13. Early refills are not given for any reason. | will not use any more medications than prescribed. | will remember that no narcotic
pain killer takes away all pain.

14. If the law asks for my records with a court order (for example | am using several pharmacies or several clinicians for pain killer
prescriptions), | will no longer have the right to confidentiality.

15. I must keep my appointments in order to receive my pain medication. If | miss an appointment, the clinic cannot guarantee that
a make up appointment can be given.

16. I must keep all the appointments (PT, specialist clinicians, and counselors) that my clinician recommends.

17. | understand that treatment with narcotic pain killers is on a trial basis. | will get more medications depending on the benefits |
show and also the problems that develop.

18. The consent form explains how much relief | can expect from narcotic pain killers and also what kind of side effects they
cause.

19. | understand these rules, and understand that if | do not follow them my clinician will not be able to continue to prescribe my
medications.

Patient Date
Clinician Date

This tool was developed by the Chronic Pain Management subset, Chair: Debra Trimble, RN, BS, MS(c) (TX/OK AETC) of the AETC Primary Care Management for the HIV/AIDS
Provider Workgroup, Chair: Jeffrey Beal, MD (FL/Caribbean AETC). Contributing members include James Oleske, MD, MPH (AETC NRC), John Roberts, APRN (NEAETC), Gerard
Shu Tangyie, MD (NMAETC), Zishan Samiuddin, MD (TX/OK AETC) and Rebecca Fry, FNP (AETC NRC). The workgroup efforts were coordinated by managing editor Rianna
Stefanakis (AETC National Resource Center). MAY 2006



PAIN DIARY

You are the only one who knows how much pain you are feeling. The diary will help your health care provider to understand your pain better. This is
your diary. Write when you can, and for as many days as you can.

e Do not worry about how much to write--just write the words that describe how you are feeling.

e Write the time every time you write in the diary.

e [f writing is too painful, ask a family member or friend to do it for you or record the diary on a tape recorder.

e Bring it with you to your next appointment.

Week Ending: / /

Fill in the boxes using the numerical scale of 0=No pain to 10=Worst pain imaginable

Morning — Overall Pain Level |

Afternoon — Overall Pain Level

Evening — Overall Pain Level

Fill in these charts to help you keep track of your pain.

Physical Symptoms ~ Mon Tues Wed  Thurs Fri = Sat Sun
Where does it hurt?
(List every place that hurts.
Does the pain move?
(Yes/No. If yes, please describe)
Does the pain feel different in different places?
(Yes/No. If yes, please describe)

How does the pain feel?
(Please describe, e.g., burning, stabbing, sharp,
aching, throbbing, tingling, dull, pounding, or
pressure.)

Does anything make the pain better?
Does anything make the pain worse??

Do you do anything to help make the pain go
away, other than taking medicine?
(e.g., get a massage, exercise, meditate, pray etc.)

Did the pain wake you up at night?
(Yes/No. If yes, how often?)




Physical Symptoms \ Mon Tues Wed Thurs Fri Sat

Do you skip meals because of the pain?
(Yes/No. If yes, how often?)

LI IE Mon Tues Wed Thurs Fri

Symptoms
Does the pain affect my ability
to think?

Does the pain make me anxious?

How depressed/frustrated am I?

Possible Exacerbating

Conditions Mon Tues Wed Thurs Fri

Does the weather affect my pain?

Does the humidity affect my pain?

Have | done too much today?

What medicines did you take? List all medicine that was prescribed by all of your healthcare providers and all of the
medicines you bought for yourself at the store.

Adapted from: Keeping A Pain Diary, American Pain Foundation. Recovered on 4/28/06 from: http://www.painfoundation.org/page.asp?file=documents/doc_038.htm&menu=1
and, My Weekly Pain Diary. Recovered on 4/28/06 from http://www.painworld.zip.com.au/downloads/pain_diary.html
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